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Taiwan Textile Research Institute

Date: Aug. 28,2020 Date of Receipt:  Jul.31,2020

TEST REPORT TUCHENG

Report Nn.:w{!unmity: 1PC Page Order/Page: _Pl/2) Ref, No.: NIL
Report ,I,_]leArt Beauty Group Company Limited(HK172) Toaum: Mask
Aihhth;Unit 2305, Apec Plaza, 49 Hoi Yuen Road, Kwun Tong, Kowloon
Test  Items Test Results Test Methods
Bacterial Filtration 1 99.8 CNS 14775 T4037-2003
Efficiency (BFE)(%) 2 99.7
Staphylococcus aureus 3 99.7
ATCC 6538 4 99.8
5 99.6

Note: Control average: 2675 CFU.

Note: Mean particle size: 3.0 pm.

Note: Testing side: outside of specimen.
Note: Testing area: 39.5 cmi.

Note: Flow rate: 28.3 L/min.

Note: Sample description i1s given by the client: Surgical face mask

Note: The test report 1s the t results 1ssued
g P ha?? not determine

he cons 1gnor,

Mote: 1.This report is only responsible for the submitted
sample(s), which will be kept for one month period.

2.This report cannot be reproduced in any way, except 10

full context, without the prior approval in writing of

this Department of Testing and Certification
3. The test repoat should not 'be used for public advertizement

and commiercial promotion,

the

by.the testing . institution as requested

legitimacy of the product
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Taiwan Textile Research Institute

TEST REPORT TUCHENG
Date: Aug. 28,2020 Date of Receipt:  Jul.31,2020

Report Nf]..‘w{!unmity: 1PC l’nfz{*Uru:lf*.t'.-‘l"nfz{m(.Pl/2) Ref, No.: NIL
Report ’I‘itln:Art Beauty Group Company Limited(HK172) Toaum: Mask
A(hhth;Unit 2305, Apec Plazai_49lHP{NY9§pv39§qf Kwun Tong, Kowloon
Test  Items Test Results Test Methods
Air Exchange Pressure |1 2.7 CNS 14774 T5017-2018 9.4
(mmH20/ c1) 2 2.7 CNS 14777 T4039-2003
3 2.7
4 2.5
5 e

Note: Air Exchange Pressure takes 5 masks for testing.

Note: Sample description is given by the client: Surgical face mask

Note: The A8 oRSgRs 15 RIS ndt IR rhtnEedul B E5RL) SR pubigp 2o reauested

Mote: 1.This report is only responsible for the submitted Authorized by president of q:[ul Lu‘& hu

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
A [Hrecter,
2.This report cannot be reproduced 1in any way, except in D-pnrt-nid Teating and
Cartifization

full context, without the prior approval in writing of
Department of Testing and Certification, Taiwan Textile Research Institute
Mo.6, Chengtian Rd., Tucheng Dist,, New Taipei City 23674, Taiwan (R, 0.C.)
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this Department of Testing and Certification

and commiercial promotion,
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Taiwan Textile Research Institute

TEST REPORT TUCHENG
Diate: Aug. 28,2020 Date of Receipt:  Jul.31,2020
vanrtNﬂ;zé§2§§ig;é_{!unnthy: 1PC IMHP{hﬂﬁwlhﬁﬁépl/2) Ref, Nn.:NIL
va“rt1ﬁun:Art Beauty Group Company Limited(HK172) Dl Mask
Address: Unit 2305, Apec Plaza, 49 Hoi Yuen Road, Kwun Tong, Kowloon
Test  Items Test Results Test Methods
Pressure: 80 mmHg Pressure: 120 mmHg
Synthetic Blood Penetration 1 None Seen None Seen CNS 14774 T5017-2018 9.1
2 None Seen None Seen CNS 14776 T4038-2003
3 None Seen None Seen
4 None Seen None Seen
5 None Seen None Seen
6 None Seen None Seen
7 None Seen None Seen
8 None Seen None Seen
9 None Seen None Seen
10 None Seen None Seen
11 None Seen None Seen
12 None Seen None Seen
13 None Seen None Seen
Note: Sample description is given by the client: Surgical face mask
Note: The test report 1s.the test resylts 1ssued by, the testing . institution as requested
E he consignor, it ha?f not determine the  legitimacy Of the product

Mote: 1.This report is only responsible for the submitted

sample(s), which will be kept for one month period.

2.This report cannot be reproduced in any way, except 10
full context, without the prior approval in writing of
this Department of Testing and Certification

3, The test report should not 'be used for public advertizement

and commiercial promotion,

Authorized by president of iu' Lu“& hu

Taiwan Textile Research Institute

[Hrecter,
Dipl.rt-m'l of Testing and
Cartifization

n Texti l.lnl.‘-l..-ll 1 Instit
{, Taiwan IJ‘.{].': )

Department of Testing and Certification, Taiw
No.§, Chengtian Rd., Tucheng Dist,, New 'l'. yiped City 2367
Tel : +B886-2-22670321 o \I'. '._] |]T. T] ]':'

Fax : +886-2.22675108 ,




